BIG EYE RIP FENCE SYSTEM
B-36 / B-52

Revision A (2023-09-26)
298007601



Contents (HF)

T FOF@WOK......aeiiiiiiitictttcnicencntesttsatssasssstessssesstesssssssssssssssssessssssstsssssssssessssssstessssssssessssssssssses 3
2. Warranty INfOrMatioN.........eiicceiereienneecccneecnsneecssesecssssesssnsessansessasssssasssssasssssassssssssssassessasssssnssssse 3
B TS T | - 12Tt 4
L 3 o e T [N Te2 [ 11 oo 11 Lo £ o TN 6
5. PACKING LiSt...uuiiiiiiiiiiiniiinnticniticnteicsntesssesssnstesssssesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssns 9
S =3 = 1] = 1T e Y TR 1
7. Precision Calibration and Scale Adjustment............ciinniinieinncneinnseicssnnicssnnsssssnssssasssnes 22
8. USAQEL....cueiiiiiineeiicninnniicisnnticsssanssecssssssssssssnsssssssssssssssssssssssssssssssssssssssssssssssssssasssssssasssssssssssssssssassssssnnss 24
9. MAINTENANCE......cooerriiineriinninnticnssntiessssssstsssssssssssssssssesssssssssssssasssssssssssssssssssssssssasssssssssssssssssssssssssass 26
R = 30
I = ST 30
B T PPN 31
< ST 32
LT - T 34
L 36
L 5 i L = 44
TR L == 45
T 13 ST SRR 47

Exploded View and Parts LiSt.......... i iiiieiiiinneeiccnnneieccnsnssccsssssscsssssssscsssssssssssssssssssssnsssssssns 49



English Version



1. Foreword

Congratulations on your new Harvey B-36/B-52 Big Eye Rip Fence System! We appreciate your support
in Harvey and hope that this product will serve you well for many years to come!

To acquaint you with your new rip fence system, please carefully review the information provided in this
manual before assembling or operating this product. This user manual is intended to help you better
understand how to safely assemble, properly use, and maintain your tool. While this manual tries to
cover all aspects of proper usage and safety regulations, unfortunately we cannot cover everything. It is
assumed that the operator has the experience with operating all tools and machineries used in
conjunction with our product. Failure to follow necessary and proper safety precautions can result in
serious damage or bodily injuries. We recommend that the operator familiarize themselves with the
product before using the product. If you are unsure or need additional information about our product,
then please contact Harvey service team for assistance.

As a company, Harvey strives to continually improve our products. We reserve the right to modify
specifications, designs, operation, and maintenance instructions as necessary without advance notice.

2. Warranty Information

All Harvey products are warranted to be free from defects in material and craftsmanship. We stand by
our product and offer a limited two-year warranty from the date of purchase. All warranty claims, repairs,
replacements should be serviced by Harvey or an authorized Harvey service professional. Defective
parts will be repaired or replaced by Harvey at no additional charge. The warranty will not cover the
following:

& Normal wear, tear, and consumable parts

# Abuse, misuse, or neglect of the product

@ Lack of proper care and maintenance

4 Use of non-genuine Harvey parts and/or components
# Unauthorized repairs, alterations, or modifications

& Any force majeure, fire, or explosion



3. Safety

When

using the Harvey Big Eye Rip Fence System in conjunction with any other tools or

equipment, please carefully read and follow all instructions and safety precautions as stated in
the tool’s user manual. Safety first!

10.

11.

12.

13.

14.

15.

Operational Condition: Never operate any machinery or tool when you are tired, distracted, or
under the influence of drugs, alcohol, or any medication that could impair your reflexes or
alertness. Lack of attention while operating such tools could result in serious bodily injury.

Work Environment: Always work in a well-lit, dry, and clean work environment.

Safety for Bystanders and Children: Keep children and bystanders at a safe distance when
operating any power tools or machinery. Do not permit them to operate equipment without proper
training and understanding.

Dust Management: Fine particulate sawdust is a carcinogen and can be hazardous to health.
Work in a well-ventilated area and use proper dust collection whenever possible. Always wear
eye, ear, and respiratory protection devices to prevent injury.

Appropriate Dress: Dress appropriately and avoid loose clothing, gloves, bracelets, necklaces,
and ornaments while the saw is in operation. Use a hair tie or protective covering to secure long
hair.

Workspace Preparation: Remove all adjusting wrenches, tools, drinks, and any clutter that
could obstruct the machine or table surface before operating the tool or equipment.

Safety During Operation: Keep your hands a safe distance away from the saw blade and any
moving parts. Always use a push stick to feed stock and a brush for clearing away chips or
sawdust. Use clamps, jigs, or vises to secure workpieces whenever possible.

Blade Safety: Double-check to ensure the blade is securely locked and set up in the proper
cutting direction before starting.

Tool and Accessory Usage: Always follow and use the recommended speed, correct saw
blades, and accessories according to the working material.

Startup Procedure: When starting any machinery, allow the blade or spindle to reach full
operating speed before commencing operation.

Blade Maintenance: Use a clean and properly sharpened blade. Dirty or dull blades are unsafe
and can lead to accidents.

Proper Feeding: Do not push or force stock into the cutting blade. The saw will perform better
and safer when working at its designed rate.

Enhanced Workpiece Stability: For workpieces that lack a flat cutting surface, it's crucial to
provide additional support. Whether you are ripping or cross-cutting, always secure the stock
firmly against the fence or miter gauge. When crosscutting, remember to move the rip fence out
of the way. Never attempt any "free-hand" operations, which involve using your hands to guide or
support the workpiece. Always rely on the fence or miter gauge to accurately position and guide
the workpiece for safe and precise cutting.

Kickback Prevention: To minimize the risk of kickback, never stand directly in line with the
blade or in the potential kickback path of the workpiece.

Posture and Balance: Avoid working in awkward or unbalanced positions. Do not overreach
during cutting operations, keeping both feet on the ground. Never lean over or reach over the
blade to pull a workpiece. If needed, use an outfeed support or have an assistant help when
ripping larger materials.



16.

17.

18.

19.

20.

21.

22.

Blade Guards and Alternatives: Always keep blade guards in place and ensure they are in
proper working order. If, for any reason, you need to remove the blade guard for maintenance or
cleaning, be certain to reattach it correctly before resuming tool use. In cases where the blade
guard cannot be utilized, it is essential to use a riving knife or splitter as a suitable alternative for
enhanced safety.

Power Off When Not in Use: Never leave a machine running with the power on when it is not
in use or unattended.

Intended Use: Always use the tools as intended. Improper use of parts and accessories may
result in equipment malfunction and risk of injury.

Avoid Standing on Machinery: Never stand on machinery, as serious personal injury could
occur if the tool tips over or the blade is unintentionally contacted.

Disconnect Power: Always disconnect the tool from the power source before servicing or
performing any maintenance work, such as cleaning or adjustments to the machine. When
changing accessories, like a saw blade, it is recommended to unplug the machine to avoid
accidentally starting it. Never leave a machine running if unattended.

Switch in "OFF" Position: Make sure that the switch is in the "OFF" position before plugging
the machine into a power source.

Proper Grounding: Always ensure that the tool is properly grounded.



4. Product Introduction

4.1 Product Description

The Big Eye Rip Fence System is a meticulously designed and precisely engineered dual-end locked
fence for table saws. Crafted from high-quality materials, such as aero-grade aluminum alloy, hardened
steel, and precision-ground stainless steel, each component of the Big Eye is dedicated to delivering the
finest experience in both functionality and aesthetics. This product combines ease of operation with
accurate positioning, ensuring reliable cutting performance. We have full confidence that the Big Eye will
elevate your table saw cutting capabilities and enhance your woodworking experience.

This product achieves seamless alignment between the rollers and the guide rail through eccentric
adjustment. The dual-end clamping method guarantees a secure and precise fence positioning. The
guide rail rod is hardened for exceptional durability and long-lasting performance. The scale viewer
employs K9 glass material with an outstanding light transmittance of 92%, ensuring clear and legible
scale readings. The top-mounted locking handle is intuitive and user-friendly, eliminating the collision
risk associated with traditional lower-positioned fence handles.

The Big Eye Rip Fence System is offered in two models: B-52 and B-36, tailored to accommodate table
saws with maximum cutting widths of 52" and 36", respectively. It can be easily installed on table saws
meeting the following criteria:

e The distance from the guide rail mounting hole of the table saw to the tabletop falls within the
range of 26mm to 29mm.

e The guide rail mounting hole has a diameter between 8mm and 12mm.

e The table's T-slot depth is less than or equal to 10mm.

e The table width spans from 685mm to 800mm.

Additionally, this product offers the following features:
e A Micro-adjustment knob for precise adjustments in small dimensions.
e Multiple Flip Position Stops to accommodate various cutting needs.
o Safety stops at both ends of the front guide rail prevent accidental sliding off the guide rail.
e Quick scale switching to accommodate high and low fence use.
o Five T-slots on both sides and the top for users to add supplementary accessories.

Please note: For certain equipment, minor modifications may be required before installing this product,
as detailed in Chapter 6.



4.2 Product Components

1. Front Guide Rail 9. Locking Handle

2. Rear Guide Rail 10.  Flip Position Stop
3. High-Low Fence 11.  Safety Stop

4. Fence Body 12.  Short Scale

5. Fence Locking Knob 13. Long Scale

6. Slider 14.  Scale Block

7. Scale Viewer 15. Connecting Rod

8. Micro-Adjustment Knob 16. Rear Locking Knob

4.3 Product Specification

B-52:
Front Guide Rail DIMeNSION.......c..oviiiiiiiiiiiie e 3-5/8" x 85-1/4" (92x2165mm)
Rear Guide Rail DIMeNnSioN. .. .....couuiiiiii e 2-9/16" x 73" (65.5x1855mm)
Max. CUtting Length ..o e e e 52" (1320mm)
Fence Overall Length. ... e 41-3/8" (1050mm)
MaX. LOad CapaCity ot 300N
Scale Resolution (IMpPerial).. ... e 1/32"
Scale ResOIULION (MeTriC) ... i e e e e et et et e aee e e Tmm
Number of FIIP PoOSItioN StOp. ... e 4
Net/Gross Weight.. . ..o e 68Ib / 791b (31/36 Kg)
Package Size.........coovvmiiiiiiiiii Pack 1: 87-43/64" x 7” x 4-17/32” (2227x178x115mm)
.............................................. Pack 2: 43-25/32” x 16-15/16" x 6-29/32” (1112x430x175mm)
B-36:
Front Guide Rail DIMeNSiON......c.oveiiiiii e 3-5/8"x69-1/4" (92x1760mm)
Rear Guide Rail DIMENSIiON.........cciiiiiiieiciie e e 2-9/16"x59-5/8" (65.5x1515mm)
Max. Cutting Length. ... 36" (914mm)
Fence Overall Length.. ... e 41-3/8" (1050mm)
MaX. Load CapaCily e e e e e 300N
Scale Resolution (IMperial).... ... 1/32"
Scale ResOIUtioN (MetriC) .. ... e e Tmm
Number of FIip PoOSition Stop ... 4
NEt WEIGNT. ... e 62Ib / 73Ib (28/33 Kg)
Package Size.........oouuiiiiii Pack 1: 71-47/64” x 7" x 4-17/32” (1822x178x115mm)
............................................... Pack 2: 43-25/32” x 16-15/16” x 6-29/32” (1112x430x175mm)



B-52:1855mm(73") / B-36:1515mm(59.6")

65.5mm(2.6")

685mm~800mm(27"~31.5")
1050mm(41.3")

R0 S

P
D

B-52:2165mm(85.2") / B-36:1760mm(69.3")

Fig. 4-2



5. Packing List

Note: If you find missing parts during the inventory, check the installation location, or carefully inspect
the packaging, as some parts may be pre-installed on the product. For example, the fence system is
equipped with both Imperial and Metric graduations, with the Imperial scale pre-installed.

B-52:

Please refer to Fig. 5-1 and the list below to verify your product.

A. Front Guide Rail ASSem by ... 1
B. Rear Guide Rail ASSemDIY ..o e e 1
C. Fence AssSem Iy .. e 1
D. Rear Extension Table Fixed Blocks (pre-installed with 4 set screws M6x8mm) ..........cc..ccoeiieiniie. 2
E. Connecting RoOd ASSem by . ... e 1
Fo R OO S BV . e e 1
G. Guide Rail Mounting Hardware
—Eccentric Screws M8x55mm (For Extension Table) ... 8
—Eccentric Screws M8x40mm (For Main Table) ... 6
— At Washers MM ... e 14
— S PriNg Washers BmMmM . ..o e 14
—HeEX NUES M8 . 14
H. Rear Guide Rail FiXed BIOCK.......cuiiiiiiiieie it e e e e e eees 1
I. Rear Guide Rail Fixed Block Mounting Hardware and Modification Tools
—HeXagonal SCreWs MBX 20 . ... e e 3
DI Bt D B 1
T rEad Tap MO ...ttt e e e e e 1
B8 0 o 1= 1 o112 = 4
K. Supplied Tools
—OPEN WrenNCh 18 e e e 1
—OPEN WrenCh 18 e e 1
—Hex Wrench Set (1.5/2/2.5/3/4/5/6/8/10) ... 1
L. Scales
—527 Scale (Metric & IMPEIIAl) ... e e e e e e e e e 1
—Short Scale (MetriC & IMPETIAl)........uiiiiiiii e e e e e e e e e eeas 1
M. Switch Box Mounting Hardware
——HEX SCrEW MBX T B IMIM .ttt e e et 2
— At W asShers BmMmM .. e e 2
— O PIING WWaSh IS B oo e 2
O quUare NUL M. . e 2
Fig. 5-1



B-36:
Please refer to Fig. 5-2 and the list below to verify your product.

A. Front Guide Rail ASSembly ... 1
B. Rear Guide Rail ASSEmbly . ..o e e 1
C. Fence AssSem Iy .. e 1
D. Rear Extension Table Fixed Blocks (pre-installed with 4 set screws M6x8mm) ........c.c..coevvviiiieeens 2
E. Connecting RoOd ASSembly . ... e 1
Fo R OO S OV . e e e e 1
G. Guide Rail Mounting Hardware

—Eccentric Screws M8x55mm (For Extension Table) .......coooiiiiiiiiii i 4

—Eccentric Screws M8x40mm (for Main Table) ... e 6

— At Washers MM ... e 10

— O PriNG Washers Bmm. ... e 10

—HeEX NUES M8 . e 10
H. Rear Guide Rail FiXed BIOCK.......cuiiii e 1
I. Rear Guide Rail Fixed Block Mounting Hardware and Modification Tools

—HeXxagonal SCreWs MBX 20 .. ... e 3

DI Bt D B 1

— T hread Tap MO ... et 1
B8R @0 Y o o 1= 0 o 110 0 1= 4
K. Supplied Tools

—OPEN WIrENC 8. 1

—OPEN WrenCh A8 e 1

—Hex Wrench Set (1.5/2/2.5/3/415/6/8/10) ... 1
L. Scales

—36” Scale (Metric & IMPEIIAl) ....couiiiii e et e e e e e e e e 1

—Short Scale (Metric & IMPErial).........iiu e e e e e e eens 1
M. Switch Box Mounting Hardware

—HEX SCreW MBX T BIMM . ettt 2

— At Washers BmIm .. e e e e 2

— O PIING WWaSh IS BIMIM e 2

O quUaAre NUL MB . e e 2




6. Installation

This manual provides installation instructions using the B-52 model as an example. The installation
method for the B-36 model is the same as that of the B-52 model, and you can refer to the exploded
diagram when necessary.

6.1 Preparation Before Installation
1. First and foremost, disconnect the power supply to the table saw!

2. Remove the existing front guide rail, rear guide rail, fence, wooden (or phenolic) tabletop, and
any other components, while retaining the main tabletop and the left and right cast iron wings, as
depicted in Fig. 6-1.

3. Ensure the tabletop is properly aligned, so that all surfaces of the cast iron tabletops are levelled
with each other and the front-end faces are aligned, as illustrated in Fig. 6-1.

Note: Please be aware that it is advisable to have two individuals work together during the installation to
prevent any potential injuries or product damage.

Be Coplanar

6.2 Installation of the Front Guide Rail

1. Carefully insert the eccentric screws (Iltem G from Fig. 5-1) into the T-slot of the Front Guide Rail
Assembly (Item A from Fig.5-1), as shown in Fig. 6-2. 1. The use of M8x40 eccentric screws is intended
for the cast iron table to prevent interference with any of the cast iron rib sections. For securing the
wooden or phenolic table, utilize the M8x55 eccentric screws.

Eccentric Screws M8x55

Eccentric Screws M8x40

Fig. 6-2

11



Important Notes:

1. Another approach for mounting the rails is to loosely pre-attach the fasteners onto the holes of
the cast iron tables, and then slide the rail into position. This method can pose challenges,
especially when working with limited space or without additional assistance.

2. Ensure that all eccentric screws share the same orientation.

3. The eccentric screws can be oriented in three ways to accommodate varying distances between
the guide rail mounting hole of the table saw and the tabletop:

o If the distance between the guide rail mounting hole of the table saw and the tabletop is
approximately 29mm, orient the eccentric screws as shown in Fig. 6-3a.

e If the distance is around 27.5mm, orient them as shown in Fiq. 6-3b.

e If the distance is around 26mm, orient them as shown in Fig. 6-3c.

RAIL RAIL RAIL
HIGH POSITION MID POSITION LOW POSITION
Approx. 29mm Approx. 27.5mm Approx. 26mm
a b c
Fig. 6-3

2. As shown in Fig. 6-4, to install the Front Guide Rail Assembly and securely fasten the nuts. Ensure
that the top surface of the guide rail is positioned 11.5mm below the table working surface and that the
end of the guide rail aligns with the outer edge of the left wing before tightening.

Note: Aligning the end of the guide rail with the outside edge of the left wing is the recommended
installation method and can be adjusted as necessary to the left or right. For instance, when
installing the ST-1500 sliding table, you will need to shift the front rail further towards the right for
proper alignment.

Tabletop

Flat Washer 8mm
Spring Washer 8mm
Nut M8

Fig. 6-4
12



6.3 Installation of the Extension Table

Install the extension table as shown in Fig. 6-5 and tighten it while ensuring that the extension table is
flush with the main tabletop.

Note: Use the original hardware of the table saw for tightening the extension table to the cast iron table.

Flat Washer 8mm
Spring Washer 8mm

6.4 Installation of the Rear Guide Rail

The installation of the rear guide rail may vary due to differences in cast iron tables from various brands.
While some tables have pre-drilled holes allowing for straightforward installation, others may require
slight modifications beforehand.

Direct Installation: If the rear mounting hole of the main table has through holes and provides space for
mounting nuts on the inner side of the rear mounting hole, please follow the steps outlined in 6.4.1 for
direct installation.

Installation After Modification: In cases where the conditions for direct installation are not met, you will
be required to drill and tap three threaded holes on the rear mounting surface of the main table before
proceeding with the installation of the rear rail. For detailed instructions, please refer to step 6.4.2.

13




6.4.1 Direct Installation

1. Carefully slide the eccentric screws (as depicted in Fig. 5-1; Iltem G) into the T-slot of the Rear Guide
Rail Assembly (illustrated in Fig. 5-1; Item B), following the specifications and positioning detailed in Fig.
6-6. Ensure that the orientation of all eccentric screws matches that of the front guide rail.

Eccentric Screws M8x55

Eccentric Screws M8x40

Fig. 6-6
Note: The use of M8x40 eccentric screws is intended for the cast iron table to prevent interference with
any of the cast iron rib sections. For securing the wooden or phenolic table, utilize the M8x55 eccentric
Screws.

2. As illustrated in Fig. 6-7, proceed to install the Rear Guide Rail Assembly, and securely fasten the nuts.
Make certain that the top surface of the guide rail is situated 11.5mm below the tabletop surface, and that
the end of the guide rail aligns flush with the right side (as viewed from the rear side) of the main cast
iron table before tightening.

Flat Washer 8mias
Spring Washer 8mm =
Nut M8

AN

Fig. 6-7

14



6.4.2 Installation After Modification

1. Referencing the diagram in Fig. 6-8, carefully drill three M6 threaded holes on the rear guide rail
mounting surface of the main table using the provided drill bit. Ensure these holes are positioned
140mm from the right side of the main table and 27.5mm from the table's top surface. Once drilled,
use the provided tap to thread these holes. Take care and proceed slowly when tapping. After this
process, the rear guide rail will align perfectly with the right side of the main table.

2. As shown in Fig. 6-9, insert the hex screw M6x20 into the holes of the Rear Guide Rail Fixed Block (H).
Slide the fixed block into the T-slot of the rear guide rail.

3. Insert the eccentric screws (Item G from Fig. 5-1) into the T-slot of the Rear Guide Rail Assembly (B),
aligning them according to the specifications and positioning shown in Fig. 6-10, and confirming that
their orientation matches that of the front guide rail.

Remember to use M8x40 eccentric screws when working with the cast iron table to avoid interference
with cast iron rib sections, while the M8x55 eccentric screws are suitable for securing the wooden or
phenolic table.

\

Threaded Hole M6

Fig. 6-8 Fig. 6-9

Eccentric Screws M8x55

Eccentric Screws M8x40

Rear Guide Rail Fixed Block

Fig. 6-10

15




4. Position the Rear Guide Rail Assembly as shown in Fig. 6-11 and secure it by tightening the nuts. For
the Rear Guide Rail Fixed Block, use the provided hex wrench to fasten the block in place. Ensure that
the top surface of the guide rail is placed 11.5mm below the tabletop, as depicted in Fig. 6-7, and that
the end of the guide rail aligns flush with the outer edge of the main table before the final tightening.

Note: The recommended installation method is to align the end of the guide rail with the right outside
edge of the main table, but you can adjust it as needed to the left or right. If the mounting surface
of the rear guide rail on the table (including the extension table) is not level or perfectly flush,
excessive tightening may lead to deformation of the rear guide rail. It is advisable to use
wedge-shaped adjustment shims or flat shims (not included) to level the mounting surface before
installation.

Flat Washer 8mm

Spring Washer 8mm
Nut M8

4mm Hex Wrench

Fig. 6-11
6.5 Installation of the Connecting Rod Assembly
1. Referencing Fig. 6-12, loosen the nuts as indicated in the diagram and adjust the spacing between the
left and right lead screws, ensuring that the length (L) is slightly less than the table's width for easy
installation.

2. As shown in Fig. 6-13, insert the eccentric screws at both ends of the Connecting Rod Assembly (E)
into the T-slots of the front and rear guide rails. When the Connecting Rod Assembly nearly meets the
extension table, separately turn the left and right lead screws to secure the eccentric screws. Make sure
the eccentric screws are in the loosened state before sliding them into the front and rear guide rails

3. Rotate the connecting rod to ensure that the spacing between the guide rails matches the width of the
table, then fasten the nuts.

Note:

1. Ensure the orientation of the two eccentric screws is consistent.

2. By adjusting the connecting rod’s rotation, you can adjust the front and rear guide rails to be parallel
to each other.

3. If your table saw has a router table installed on the far right, then you may choose to omit this
component. The connecting rod serves to reinforce the rail against flexing caused by fence clamping
pressure.

16



Right Lead Screw

Eccentric Lead Screw

Fig. 6-12

6.6 Installation of the Fence Assembly

1. As shown in Fig. 6-14, loosen the Fence Locking Knob, remove the Fence, and set it aside. Then,
re-tighten the Fence Locking Knob.

Fig. 6-14

2. In Fig. 6-15, check if the pointer corresponds to the correct position that matches the width (front to
rear) of the cast iron main table. The default setting for the pointer is at the 800mm position. If it does not

match, you will need to adjust the position of the rear locking support to align the pointer with the correct
scale. Follow these steps:

(1). As shown in Fig. 6-16, flip the Fence Assembly (C) upside down and loosen the four M5x12
screws on the Rear Locking Support and four M5x6 set screws as indicated.

(2). Move the Rear Locking Support until the pointer aligns with the correct scale indicating the table
width and then tighten the previously loosened screws.

Fig. 6-15 Fig.6-16

17



Note:
a. If the table width is between 795mm and 800mm, please proceed with step 3.
b. If the table width is between 685mm and 690mm, you should first install the Rod Sleeve (Item F,
included) and then proceed with step 3.
Installation of the Rod Sleeve:
(1)- As shown in Fig. 6-17, loosen the M6 set screw and unscrew the Rear Locking Knob.
(2). Slip the Rod Sleeve onto the Locking Rod and then screw the Rear Locking Knob back
on. You do not need to tighten the M6 set screw at this point to allow for adjustments
later.
c. If the table width is between 690mm and 795mm, you will need to modify the rod sleeve before
installation. The installation procedure remains the same as in the previous step. Afterward, proceed with
step 3. The rod sleeve must be shortened to meet the installation requirements for tables within the width
range of 690mm to 795mm. The modified dimensions for the rod sleeve can be found in Fig. 6-18. The
length of the rod sleeve should be equal to 800mm minus the width of the table.

—

# ) Set Screw M6
N »ﬁ, -
1= ‘/ Lo Cut OFF
(eg) \
< .
=\
Locking Rod Rod Sleeve <

Rear Locking Knob

Table Width

—

Fig. 6-17 Fig. 6-18

3. Insert the fence assembly (C) into the guide rail, following the illustration in Fig. 6-19. Ensure that the
locking handle is lifted (disengaged) to facilitate sliding the fence onto the rails, with the bearings on the
fence aligning with the steel rods on the front rail.

18



Note: Prior to Fence Assembly (C) installation, depress the Safety Stop on the front guide rail (one on
each end) as depicted in Fig. 6-20. After installation, remember to release the Safety Stop to prevent the
fence from accidently sliding off the guide rail, illustrated in Fig. 6-21.

When slide the Fence Assembly (C) in, it must be done parallelly to avoid damaging the scale viewer.

Safety Stop Safety Stop

Fig. 6-20 Fig. 6-21

4. Adjusting Slider and Guide Rail Compatibility:
The compatibility between the slider and the guide rail is precisely calibrated at the factory. However, if
you notice any issues such as difficulty in the movement of the fence assembly or wobbling during use,
follow these steps to make necessary adjustments:

e As shown in Fig. 6-22, remove the magnetic Sealing Cover from the slider.
Loosen the three set screws on the eccentric nut. Rotate the eccentric nut with an 8mm hex
wrench until the micro-adjustment knob comes into contact with the guide rail.
Once the adjustment is complete, tighten the three set screws on the eccentric nut.
After adjusting all four eccentric nuts, re-install the sealing cover.

Fig. 6-22

19



5. Fine-tuning the Front Locking Force: As shown in Fig. 6-23, raise the Locking Handle and use a 6mm
hex wrench to adjust the screw located within the outer shell. Begin by loosening the screw fully in a
counterclockwise direction, then turn it clockwise until you feel noticeable resistance. To complete the
adjustment, rotate the wrench approximately 60 degrees (1/6" of a rotation) counterclockwise.

Fig. 6-23
Note: The locking force at this position has been tested and is a reasonably suitable amount of force. It
is not recommended to excessively tighten or loosen it during use.

6. To adjust the rear locking force, follow these steps:

e Raise the locking handle.

e Refer to Fig. 6-24, start by completely loosening the M6 set screw.

e Turn the Rear Locking Knob counterclockwise to disengage the clamping mechanism.

e Then rotate the knob clockwise until you feel noticeable resistance

e Finally, turn it counterclockwise by approximately 45 degrees (1/8" of a rotation) and secure the

M6 set screw.

Note: When tightening the set screw, be careful not to turn the rear locking knob together. If needed, use
a pair of non-marring pliers to hold the knob steady.

Set Screw M6
Rear Locking Knob

20



7. Fine-Tuning the Micro-adjustment Knob: Using a 4mm hex wrench, gently turn the eccentric shaft left
and right until you can smoothly operate the micro-adjustment knob by hand and move the fence
assembly without any slippage, as demonstrated in Fig. 6-25.

Fig. 6-25

8. Fence Height Position Adjustment: The fence height position off the table surface can be fine-tuned by
adjusting the three fence eccentric position blocks on each side of the fence body. Here is how to do it:

e As shown in Fig. 6-26, loosen the M4 screws on the three fence eccentric position blocks with a
2.5mm hex wrench.

e Manually adjust the eccentric angle of the position blocks and then tighten it.

e Reinstall and firmly secure the fence. Verify that there is sufficient clearance beneath the fence,
preventing any contact or abrasion with the table surface.

Fig. 6-26 Fig. 6-27
9. The two Rear Extension Table Fixed Blocks (ltem D) are provided with the product for the installation
of the rear “off-feed” extension table. These blocks, as demonstrated in Fig. 6-27, can be affixed at any
desired position along the rear guide rail using M6 set screws.

Congratulations! You have now successfully installed the Big Eye Rip Fence System!

21



7. Precision Calibration and Scale Adjustment

7.1 Perpendicularity and Parallelism Calibration of the Fence and Table
Before using the fence, it is essential to calibrate its perpendicularity and then its parallelism with the
table. Here is how:

Checking Perpendicularity of the Fence with the Table:

If you notice a significant perpendicularity error, please check whether the installation position of the

front and rear guide rails is accurate (whether the distance from the top of the guide rail to the table is
11.5mm). If the installation position is not accurate, you can loosen the guide rail locking nuts slightly,
allowing you to adjust the perpendicularity by repositioning the guide rail. Once the adjustment is
complete, retighten the guide rail.

If the perpendicularity deviations are minimal and challenging to correct by repositioning the guide

rail, you can use shims for fine adjustments. Follow these steps:

o Referto Fig. 7-1, lift the locking handle, use a hex wrench to remove the six M6x20 screws, and
loosen the two M6x8 set screws to detach the fence body.

o As shown in Fig. 7-2, place a copper shim (ltem J) on either the left or right side of the slider
groove to fine-tune the perpendicularity. Included are four shims, each with a thickness of 0.05mm,
which can be stacked to achieve the desired adjustment. Each shim layer corrects the
perpendicularity deviation of the fence by approximately 0.05mm.

o Reinstall the fence body and tighten the six M6x20 screws. Check if the perpendicularity meets
the requirements. If not, you should increase or decrease the number of shims until the
perpendicularity aligns correctly. Then, tighten the six M6x20 screws to a pre-tightened state.

Fig. 7-1 Fig. 7-2

o To fine-tune parallelism, use the two M6x8 set screws. Rotating the left screw adjusts the fence

clockwise, while the right screw adjusts it counterclockwise.

o After completing parallelism calibration, first secure the six M6x20 screws and then tighten the
two M6x8 set screws.

Note: Ensure that the perpendicularity and parallelism are optimized for peak performance.

22



7.2 Scale Pasting and Position Adjustment

This product comes with one set each of long and short scales, with both imperial and metric
specifications in each set. Users can paste them as needed. As shown in Fig. 7-3, when pasting the
scale, position the edge of the scale 2.5mm inside the scale base; paste it centrally in the width direction.

Note: The scale should be pasted flat without any raised edges to avoid wearing out the scale viewer:

m
2.5M Q

Fig. 7-3 Fig. 7-4

The scale is equipped with stops at both ends, as illustrated in Fig. 7-3. To set the fence to the high
position, align the scale with the "HIGH" stop. For the low position, align it with the "LOW" stop. Before
use, follow these steps to calibrate the position of the scale stops:

1. Loosen the two M4 set screws on the scale stop using a 2mm hex key, as shown in Fig. 7-3. Move the
scale stop to a position away from the scale, then re-tighten the set screw.

2. Position the fence in the high setting, moving it close to the blade until it contacts the blade. Adjust the
scale to zero by sliding it until the red scale line on the slider viewer is aligned with zero. Secure the
"HIGH" stop against the scale in this position.

3. Position the fence in the low setting, moving it close to the blade until it contacts the blade. Adjust the
scale to zero by sliding it until the red scale line on the slider viewer is aligned with zero. Secure the
"LOW" stop against the scale in this position.

Note: Do not move the Fence Assembly while the Set Screw M4 is loosened to prevent damaging the
scale viewer.

23



8. Usage

8.1 Fence Locking

Refer to Fig. 8-1 for the fence locking handle. To secure the fence in place, push the handle down. When
you need to reposition the fence, lift the handle to release the lock, allowing for free movement of the
fence. This action ensures that the fence can be easily slid and adjusted as needed.

Fig. 8-1
8.2 Fine-Tuning the Fence
The fence comes with a micro-adjustment knob for precision positioning. To make subtle adjustments,
just turn the micro-adjustment knob with your fingers, and this will shift the fence with precision and
ease.

8.3 Using the Flip Position Stops

This product is equipped with four Flip Position Stops, as depicted in Fig. 8-2, designed to streamline
fence positioning. These stops have two operating modes: in the DOWN position, they act as fixed
reference points for the fence, and in the UP position, they allow the fence to move freely.

To adjust the position of a Flip Position Stop, simply use a 4mm hex wrench to loosen the M6 screw,
move the stop to your desired location, and then securely fasten it by tightening the M6 screw.

Note: Take care to avoid excessively bumping into the Flip Position Stops while operating the
equipment.

Fig. 8-2
24



8.4 Using the High and Low Fence

8.4.1 Switching Between High and Low Fence Settings
Refer to Fig. 8-3. To switch between high and low fence settings, simply loosen the fence locking knob

and slide out the fence.

Fig. 8-3 Fig. 8-4

8.4.2 Switching Between Left and Right
The fence assembly can be placed on either side of the saw blade, as shown in Fig. 8-4. Here is how to

switch sides:
(1) Lower the saw blade below the table surface and relocate the fence assembly to the other side of

the blade.
(2) Take off the fence locking knob, fence, and fence locking block, and reassemble them on the

opposite side.

8.5 Custom Expansions
The fence body is equipped with two T-slots on both the left and right sides, and one T-slot on top, as

detailed in Fig. 8-5. These T-slots offer customers the flexibility to attach accessories or create
customized modifications. Please refer to the drawing below to select the appropriate sized fastener to

mount custom accessories to the fence body.

9n
16 /14.3mm &
LM41.2 E| E
16 .2mm E E ~
- & o| &
3/9,5mm = el S
—lo0| v —IMm
~— /‘I J
St
= Tn
. ., 16 /11.2mm
11n £
= 25 /8.7mm I
\ E 32 S
= %"/3.5mm =
| 8 |~ e
1

Tﬁj ‘




9. Maintenance
9.1 Routine Inspection:

e Examine the locking handle bearing for signs of damage or rust. If rusted or damaged, take
immediate action to remove rust or replace the bearing.

e Ensure the fence moves smoothly without any wobbling. If wobbling is detected, inspect the
rollers for looseness and make necessary adjustments as described in chapter 6.6 (4).

e Test the locking mechanism for effectiveness. If any locking issues are observed, refer to
chapter 6.6 (5) and (6) for adjustment instructions.

9.2 Cleaning and Maintenance:

e Regularly remove sawdust by using compressed air and wipe away dust with a clean cloth. This
is essential to ensure the fence moves smoothly.

e Avoid water or sweat from reaching the bearing at the locking handle. Apply a rust inhibitor, as
demonstrated in Fig. 9-1.

Fig. 9-1

Replacing the Bearing:
If the bearing is damaged or rusted to the extent that they are non-functional, follow these steps for

replacement:

(1) Obtain a new bearing 6003-2Z (GB/T 276).

(2) Perform the procedure outlined in chapter 7.1 (1) to remove the fence body, as shown in Fig. 9-2.
(3) Loosen the M6 set screw and rotate the rear locking knob counterclockwise to remove it, as
demonstrated in Fig. 9-3.

Rear Locking Knob

Set Screw M6

Fig. 9-2 Fig. 9-3

26




(4) Remove the outer shell by taking off the six M4 screws on both sides, as shown in Fig. 9-4.
(5) Slide out the Locking Swing Arm by removing two shoulder screws and the Front Locking Block Seat,
as depicted in Fig. 9-5.

Fig. 9-4 Fig. 9-5

(6) Remove two M4 screws, two support blocks, and two copper bushings, as shown in Fig. 9-6.
(7) Take out the upper block of the handle by removing two M4 screws, as shown in Fig. 9-7.

Fig. 9-6

(8) Extract the handle assembly, as demonstrated in Fig. 9-8.
(9) Remove the bearing by using a small flathead screwdriver to take out the two handle pins, slide out
the handle shaft, as shown in Fig. 9-9.

Note: Before installing the Handle Shaft, you need to confirm the direction. If necessary, please
disassemble and take a photo before proceeding.

Handle shaft ; § o \
Handle Pin

Fig. 9-8 Fig. 9-9

(10) Replace the old bearing after cleaning the locking handle and other components. Reassemble the
parts in reverse order to complete the replacement.

27



Replacing the Scale Viewer:
If the Scale Viewer is damaged, follow these steps for replacement:

(1) Prepare a new scale viewer and wipe it clean with anhydrous ethanol.

(2) Heat the damaged window's edges by using a heat gun. Once the adhesive of the viewer loses its
stickiness, remove it.

Note: After using the heat gun, the part temperature is very high, so be cautious of burns during the
operation!

(3) As shown in Fig. 9-10, wipe the viewer installation area on the slider with anhydrous ethanol.

(4) Apply UV adhesive to the viewer installation area and affix the new viewer.

Note: Please follow the instructions provided with the UV adhesive you have purchased when using it.

Fig. 9-10

28



3T hiA

29



ARULHIAS 57 AT o BT X R AR N I ER L 7 i (038 P A5G B I 22 4 gk
VEJ5E, EAEE MR ER . EEMZET, BN U 4 B BT B AR A U 45, A R R
TR 2T, PRIEAN B4,

2. 7R ER

JRARIARR

P

TH DR A R SR, DMERRE ez 2 . .
J AR

B & SEA T i HES A mDRE A SR a2 SR O PR B R DR AR 55, AEIR BRI, 7 i A
JoR BRI BRI RS A S TR

DA DR DR 3 RS St Ao 55 A PR AV BB LA A

& AL RAL BRSNS

\ QR AR EUUI V(e

& R4 E S .

& EHE BB

& KRR KIS BERFESR ISR,

30



3.%4%

AP REAEEGHE EHATHER, JUEIFLAT 2%

31 BRMFEHPE

TERMTATRA ) 58 A VWi BB RS, SR 88 A 37 58 S B% TTHR

3.2 3 REBELTH

EE A R TGRS

3.3 BRI

FEAR VI INUARI,, TR B ACRHRAEFE L, IR R R

3.4 VI RE R B A RER T REATHRAE
gg%gﬁﬁ%ﬁﬁﬁﬁ0%?%%%&&%?%i%ﬁ%ﬂ%1ﬁﬁﬁ%ﬂ)cﬁﬁﬁ%%m%i@ﬂ

3.5 BRI B FE M

TEHHATERAERT, B R BT/ #RAN B4 T80 1 4R V) BE A2 1 77 1n) L.
3.6 FHVIZBIE A

TR A AR, V120K i 4 A .

3.7 YT L e E

TEATREDING, NATFADISE L.

3.8 BAIRIERA I HERL 77 1|

HERLDT 7] L5585 B e 7 TR A .

3.9 IEFMEASEL

AN FeVF RIS FRE ) S DD S L AT 2 A7

3.10 W E IR

TS A AT, WA T L IR

3.1 REL R B RS

BV TE K BIARIS S AL #8001 55 T $2 AL 08 1 S0 H
3.12 AR E 3

WAL ORIFE A, R S EEERCT, PR R BB TIRRA B, SRR TR EAK, AR
THEFAILRIARIETT 5, R G AR R 3 R A

3.13 kb T A KA E

PRAERS, SR T E, DB S RRIRIE B, SECEEE AR IR 3 AR o
314 EERfERHER

127048 F AR ic B KR FEAR T 08 2 il B K 8

3.15 BB Ak 2

WA LN AN AR W &4 FEF IR R IR A HT, 2 a8 B AR 48

EB:

A i) & mEAAERR R TIRIMBRIER . AT RDEEH 8 RAT R R AELRN S0 F KR
K, TH5 0 EHEBEN S RN, FHFETHERREZRN, BRZEHBPEENFTERERNA.

31



4. FE a4

4.1 F=afER

KIRVIFE L RS — KB SIS . By, @ 0qEmh. iR r8UE K S BN DI5E
= o 5 A S — R, KRIRFREANZAEAE TS50 & 4 AL BAN R ARG 2 0 T sl AT 5 111 o
KRB EF— NI L S OV AHIE, FEThREMIZE 2 O SR AT . THREMIE, AR,
PRUIATRE . FRATTIRAS RHRA RS =i ) & 8 VIR MERE AR T AR

APE Sl T, R S SRR REC S . Pimal By SR e A R L R dE. S
WL A, A . WE R KO BB, EERIE 92%, SHXZIFEIEMTEE T . BlEFAI0
B, BEWHEAEIE, B 755 LT T E S BRI R .

KIBADIFE L R G APIF RS B-52, B-36, - Hl&ERCH AN 52" (1320mm) . 36" (914mm)
MG HE. FLREWS E 1 2 35 70 R P& R AT 510 G 408 L

D26mms £ 85 3P0 2R FLE] 5 T 1 PE 25<29mm;

@ e TP REILER 8~12mm;

@ ER T HREZE<10mm;

@B85mms< £k 55 FE<800mm.
A ik FAT BUR BhRg:

ORC & MBh AT, 7N RS

QRLE T Z AP 5

ORI FP A 2 AR, By Ik E L S AN S

@R ] AP )4, DUIE Ry REE L B

G TEIE 5 A4S T B4k, BLJ7 (8 P B AT I Fofh b
BYE: WTES RS, 7= 2R KR NISOE, BN 6 &.
4.2 7=

1 T35 9 AT

2 JE 3 10 PREEAIER

3 I REE L 11 24 IRA R

4 FE AR 12 JEAER

5 FE 1B e 13 KAER

6 HEEES 14 ZIEERFRALER
7 2| R 15 SPUBERLAT

8 TR e 16 JRBUR R e




4.3 FERS¥

B-52:
1 A R 3-5/8"x85-1/4"(92x2165mm)
T B I R T e 2-9/16"x73"(65.5x1855mm)
B T B oo 52"(1320mm)
L R 41-3/8"(1050mm)
B 5 i N7 300N
A R A ) oo 1/32"
R R A T 2R G ) oo 1mm
T = IV e == 4
B T 31Kg
T e 36Kg
AL RSF L BLBERE 1 2227X178X115mm BLEEFE 20 1112x430x175mm
B-36:
IS 71 AR R 3-5/8"x69-1/4"(92x1760mm)
S T R N 2-9/16"x59-5/8"(65.5x1515mm)
B ) B e 36"(914mm)
Ll B o e 41.3"(1050mm)
o 1 N = A 300N
B R B (I ) oot 1/32"
R A B R (N I ) e 1mm
T T 1V - S 4
T T e 28Kg
B T e 33Kg
= A AR 1: 1822x178x115mm 34 2: 1112x430x175mm
N - B-52:1855mm(73") / B-36:1515mm(59.6") _
%’ .
&l [
o =
= 0
™
R
E £
\N/ o
£ N
LI I 118
< s
£ 3
E -~
= D
—~ ©
©
at) e e
El = R0 O
c%,l \ ' -I;l '
(o))
- B-52:2165mm(85.2") / B-36:1760mm(69.3") _

& 4-2

33



5. fdEER
B-52 j5 HL.:
15 2% ES5- 181 F 7 s 5, A2 R .
EREWREER SN RIBRELTEGF, FTREZEMESFARE SR, FRBFRINSMEE S .

AT R A (527 ) o e 1
B. o B (527 ) o 1
(o R T I 1
D. 5 ZEff G AR [H @ B (F2E4 A 7S AP o B e BBATMEX8mMmM ) oo 2
(SRS i A o I - S 1
[ A & o = = 1
G. P IR UE

I BB T M B XS S MM . ettt 8

BB T M BXA O MM ettt 6

N < 111 1 1 T 14

1111 1 T 14

N B B M 14
H. o U o e e 1
L5 S e Bebr e F e fus T R

S A S I T BB T MB X200 . ettt 3

X1 1 1111 P ER 1

Y [ T 1
B 2 4
K.BEAL T R

L k= o [ J P 1

= o K FUU R 1

— NANHAIT () (1.5/2/2.5/3141516/8/10) o e 1
L.ZIER

B R B2 (B AT () oottt e e 1

R R Gy TR U oot e 1
M. G e 2 bR A

S A R A S T M B X T B MM - .ottt 2

1 111 1 W 2

N 1 111 1 2

e 35 S V< 2




B-36 5 #.:
W2 ES- 1M R 5 3 B, R B o
ERCWREER S RO ARG, EREZEMESTARERLE, FERNFRINISTEEAEH L.

AT T A (BB ) ottt e 1
B. o G A (8687 ) ottt e, 1
o L I e 1
D. 5 ZE A & M e e CHiZE4 D oS AP i E B ETMBX8MM) o 2
[ i A o o - 1
I OV o o - S~ 1
G. FHL L IR UEAT:
R T BB AT M BX B S MM .o oot 8
I BB T M BXA O MM .ottt 6
B < 101 o 14
1111 1 14
N L5 I V- T 14
H. o G U o e e 1
LJ5 S8 e B B AR e R i T
S A S B S B T IMB X200 . et 3
B e D BN . oo 1
AV - F 1
J T B 4
K.BEAL TR
i = = e T 1
e k= o [ P 1
— WANART (B) (1.5/2/2.5/3/415/6/8/10) o 1
L.ZIER
R B6 (B e AT () it e 1
A E R CB . A TEH D) () e e e 1
M. 0 & 22 2 A A
S A R A S i T M B X T B MM e ettt e et e ettt e e e 2
1 111 1 WA 2
B 1 111 0 W 2
NV I F 2




6. i
AL PR B B-52 A5 A BIHEAT 223 . B-36 TS 1) 2R Uik S B-52 BUS e B VR AR R, A R
IS RRIERE.
EE: BUANMANEERE, DARERANRZGESA55!
6.1 ZIRTHIHER .
(1) DIt 5 4 F i !
(2) FFEREEGHEIANRTFH. FIH. FEil. KRS, REGEEGR. EA%%aI6R, K 6-1.
(3) ®HEGHR, METAHEER FRMILH . AU ILm, ik 6-1.

6.2 ZAHIFHL
(D Kl OtRET (B 5-1 G) 1B LT SAAM: AT 1 T A, Rk Je B i 6-2.

R 25T M8X55

A 6-2

EE: OFE e OIRET T —2L.

O LIRETH =iy ik . FEWIFPLRILER GW 29mm L4, NR-GURET 5 g
& 6-3a firn: & SHEIPPREIEREE 27.5mm 24, NROEBET T HE 6-3b fin: HEHEIIE
FIBEESH 26mm L4, UHRH-GIRET 7 RN 6-3c fis.

K 6-3

36



(2) Kl 6-4 for, 2R FHArt, TURIREE. ER RSP R SR AR 11.5mm, K 53 i
5 7e B G BRAMIT S R BT B .

EE: SPUIRE S AR S RIMUN AR 2T, TREFREAABE.

& 6-4
6.3 ZELEMER
N 6-5 Fon e B s G AR, LECRIIEAEAH G AR5 3= G ARG TH 1 L B S I SR
EE: T ERS %S EREUER KbR R A R br 1

6.4 %55 FH

BEIAS A R I B Bk S AP AE 22 57, BB T AR 20, BB 00/ BEAE 2 AR i AT U .

BHEZE: YEaRE Tt lormsl, HalaM SoedEfL g c3Eig tEr S me, 220
U2 6.4.1 28k,

BUESEZEe: WMATTE BERZEFM, MK AT GRE PR T 3 MRS 24, L

$9%6.4.2,

37



6.4.1 HiEgk
(1) BimOgET (B 5-1G) AN [aSds BY 19 T BsEich, Fiks KA E ik 6-6.
HEE: A mOERET A 58T R —2.

Lo BB AT MBX55

i Cr 2 ETM8x40

&l 6-6

(2) Wl 6-7, )5 FHAM, HURIERE. EM R SIS S 0 11.5mm, K S35 3 S R
XFFIEOLR, BUR.

ER: FYPIRESESBIMUX FAFEERET R, TREREAABI.

K 6-7

6.4.2 MU 5 =3

(1) %8 6-8 ffow, fEEGHUE TR LT 3 4> M6 R4l

ER: HERMENTIRGL, RERE, BIISEGRSMILTXFFRE.

(2) WK 6-9, Jok M6x20 1RETHA [E FHEEH HY ML, 455 FHEEBIE NG 25 T 1.
(3) B Lo dRET (K 5-1G) WA UESHfE BY 19 T ZUkdrh, Bk K& A7 & & 6-10.

38



JE FHIE B

{0 B2 E] M8x40

J& T E R

& 6-10
(4) WK 6-11, L5 SHatE, MEERE. S E S SR C/ER 11.5mm (nE 6-7) , &
S 5 A RAMUSS SRS L N BUE .
HER: BYuRESEERIMUSTFAREZE TR, IREEELELABS.

WMER (FEMER BEIRPLREAE, HRERBUEIUEL. BUADRBREERS (K
PR A RN E R BPFRRER.

1

) ; )

4mm AN AETF ) !
|




6.5 L5 PHUBNAT A1

(1) WK 6-12 s, FaJTEURIERE, BT 22 TR IEAT 5 4 R g AT B M #E,  fRAIE L ig /T 6 2,
T Esasd.

(2) WK 6-13, ¥ [SERERATA EY Piom i CIRETI AT, 5 S8 T 2N . B EiR)s, 4
ool T 7 @ BT S A R MEAT s B A LB ET

ER: ZRATARIEMW OIRET AT B RS, ETHRAR. BESH.

(3) NeH FHBARLAT, PRAESHIAERSE T GMRTEE, BURERE.

ER: OB MR-LERET 75 AL R — .
@iE ek SPBHAT I T AT B ST
CUREBHEERAMZE T BARTIES, WARRZAN.

6.6 LRI A
(1) K 6-14 fiiox, MIJFSEILBUEes, % FaEl, &M . EHUEHE LTS ies .

& 6-14
(2) ik 6-15 Fion, K& BRI ES EWRTEE LG8 GAMmE ) w1, BEiEmE 800mm 2 &) .
WA—E, WFHEERE “EPUS 287 A E, [EIREHERZIE S aR T —8, BT EIR:
K 6-16, ¥ [EE L4 t: CY EEEA b, MAITEIAF 4 > M5x12 B24TF1 4 4> M5x6 'S E 84T . #3h “)5
BUECAY” , BIREMHERZIES TR —2, BUE LB IF I eR4eT .

& 6-15 & 6-16

40



® UIAHEEE )y 795~800mm, iR (3) 4kadedk.

® e KT 685~690mm, ok [HitFkRE F1 (FENLCHRAD , bR (3) 4k,
EDR NS TS IRPY
1 WK 6-17, AT M6 e RE], e~ “JaBis e .
2 MRATRRERASERAT B, R CEBIR AT o M6 R REI v AR, T e

BRI

B i2%] M6

BUEDIAT

Ji BUES I T he

& 6-17 K 6-18
® IEMRTEE N 690~795mm, I LHATRE, H2ed, wHdiE E— P, RGP (3) 4k
PIAFRBEIN L EFX 58 % A 690~795mm &, FiATFNEE TR VIR A Beis 2 22 7K, LR~
nE 6-18.

(3) W 6-19, 4 LHELZILE CY A SHL.

ER: WA LA BICEATEAN, DA !

zZ% [F\LAf CY Hl, #HT I ERRERM (FIRE—D , WK 6-20. RFETHEE, NIT
Fr&eRArsk, BiibfELEHSH, WK 6-21.

41



2 A PR Z A fRAER

& 6-20 A 6-21

(4) HEFLE IR S HIRS SR SES) iicarit. nRELEM R D A IEE L HIER
AN, SIS EN, WL T TR

1 Wi 6-22, HUNEEMRAER B ERIBT A2 .

2 KRJTORCEREE ERY 3 ANEGEIRET, H 8mm Nk T s D IR B, BLE TN TR S5 S A,
B O BREE E R 3 BB RET .

3 KL 4 M IRRES, AR siEE LA ERR A B sh, W TEEE, EHiadk

DIEES

6-22

(5) WHHIIRBUR 1. anill 6-23, FLEBURITT, M 6mm NIRRT AR RSN AR . il B e
HERAIRET, PR e, EAIE LR Rl SRR A GER A eFRTFZ 60° , AT

=
jDEIl—s‘o

6-23
ER: ZAETHSENRLTNEKNENSENEE, MENEAFRIRESE TS RB0TMm !

42



(6) VAT EMBUE . AT BRI T . WK 6-24, JoTE AT M6 EEIRET, WIRTENERA S BUE

THEEL” , PRGN AR CEEUE IR IR 7 , EEE WL INHT . B R iR Y 45° , EHT
BUE M6 5 IR4T .

ER: BURERIRATR, ERRLE SR ETRE” R

EEEET M6
S A B e

& 6-24

(7) RO ES . A 4mm PN FHRT A T ol BT DU TR s IR S, A ahEE i d
PR3, BATIREDAT, il 6-25.

& 6-25
(8) FELLEALIHEE. SEILAKIM&AA 3 DFELwCE M H, AT % e A e o 28 58 1L 5 6 T 2 8] )
FEES. IR

N 6-26, M 2.5mm NARTHATT 3 ANEE i O 8 Sz He b BRRET, T2 R IR A B p) i O £ ) B
K. HPrREL, JEBUR.

& 6-26 & 6-27
(9) AF=FBENLEC PN De i i E e DY , HT “JRafai” s, K 6-27, 1%[E e bl
I M6 'K i24T e, U S ERMESE.

KIRALIEE L RA ZAL 5T .

43



7. FEEAHE BRI R A
7.0 S5 BRI R BT AT BERE
AL AT L AU TR, FLSSSERME R B, FEAUETATIE
Rt el & RO RELRE . AR ELRE R HOR, IR EERT fE S HU S R B T MR (AR & 1

RSN 11.5mm) , AT EAE, ERIES . nEE L E B S AERUNOmZE, A R AT
A, DRI

(1) WK 7-1, SEBURIET, MHNAERTIRT 6 Bl M6x20 BR4T . FAJT 2 i M6x8 X EiRE] 2 &, ik T
FELLARALE

(2) i 7-2, FENHRMURE M B0 MR E A J, AR R R B B (3t 44, AR
0.05mm, "LLEINMEA] . AFZEE T m] R B W 224 0.05mm) .

(3) EMIFE ILIAMRLLIE, UK 6 M M6x20 #24], o & 7 B AT & 20K AR 25K, N IE N B
AR, EEREHETEER. REMIT 6 Bl M6x20 125T, {EHATHRIRE.

& 7-1 & 7-2

(4) B EF iR 2 Bl M6x8 B e BRET I A (LA, I T 2 E R AT AT AT R HE . B A MIRET
I, SR LB R A MIRET N, FE i EHES).

(5) TATEEMGMETEHE IR, WAVEBIE 6 Bl M6x20 24T, M4 2 i M6x8 HE IR4T .
7.2 R ORI T7 86 B AL B B

AT BEHLATE T RZIER S AR S &, SFEA U] AR PRAR, AR YE 5 2 B ATk
Wio Wil 7-3, ARG, {20 RGO A0 T %1 B RBE A 2.5mm BIALE ;985 1A ok .

ER: ZIERSHNG 5, TEd, URBHiE.

m
2.5M N

!; o

B 7-3 & 7-4

W 7-4 B, 205 R M S i 20 B RPRAZ o A6 S Ll i, R 3h Z0 R, A 205 R i “ HIGH”
HOBRAZER ;s FAREE LI, BBhZI R, 2 R EARE “LOW” [BRAZER . Y Al 75 A2 HE 21 L RPRAE
RIALE, TR
(1) WK 7-4, A 2mm NAIRTRITZI R RO B B 2 8 M4 SO IRET, R FRAZEFZ 2 2173 21 B2 R

Bom s B, HETE R KB RAT
ER: NEE M4 KR MIFRPRES TR IFELAL:, DAamttiiie!

44




(2) KFEILETEIFELRET, BAZER. LIFPALE L AR FF I 21 5 58 L D) 98— 2
I, AAJTZIEERBRALER B 2 B M4 B IRET, sl ZIFE RIRAZH (ARid “HIGH” ) IEEZIER, Jf
PR PR B

() WEILE TRELRET, BahZIER . HiFSAE B RZOARE FF 2 5 5 et D 98— 3
I, FATTZIRERER Az B E () 2 0 M4 BOEIRET, BahZIFE RIRALEE (hrid “LOW” D IEERZIER, Jf
PR Rz

8. fEH

8.1 FELBE
i 8-1, & MBUEIEF BRI, FrEEiadT.

K 8-1

8.2 FEitUiA

S A A BOERE, ATELGUNRSTIIET . FETHETIN, HFEENBOR, "TLlarsh
FEF).
8.3 i e LI

A7 LA 4 N PEsE A E, AT ELmPuE e, ik 8-2. PudE A FIRES: TN
EALIRDS, TR NAEEADRES .

VAR PR AL A B 7 D Amm S AERTF AP e Ar B L) M6 W8ET, BahBIFEEMAE S
B M6 24T .
FER: AR ki o R B LR

8-2

45



8.4 HREE LIHIEEA

8.4.1 =. RFE LD
e 8-3, MAFFEEIBUEEE, wI LA AL, iR TE . (RE LD

& 8-3 & 8-4

8.42 k. FY#

nE 8-4, HE A AF AT LUSRTESS K A el AL ME . DI 7k an T
(1) ¥HERBEEamLL T, B LA E=aEa 5 —n.
(2) PR FEELBIEREEL. Sl SEBURER, ES —IE R e,
8.5 HHHR

FEAE WG A% 2 AT B, THEE 1 AT 2R, RFunfE 8-5. % Al LS T 2 ks f
PRERH s

I

uy

9 1/14.3mm
16 - &
L111.2 g E
16 .2mm 1S £ ~
M SO £ N o
§|l/9 5 ) &0 =
~mMm = = |\
8 . oo x-—|<l-F 8
AT
|
ZZ2d
o £"111.2mm
11 £
@"/8.7mm c%
An3g =
ST ~<
7 |
o |

& 8-5

46




9. fRFFLI

9.1 HEME:

o HNEIE T LM RS B EESS . AR ERIR, i S AR B

o IR ENY. %sh. i Rsh, EANBEERCEEMRS), 5% 6.6 % (4) @,
® GRETMHMBIER. WHIRRY, H%6.6% (5) . (6) K,

9.2 JEHFI4E:

® ZHHSMIKEHEE, TSR LKA X T4 IR RIS sh 3R H

® RELRN AT AL Pl AR R K BRI, I RS, ] 9-1.

& 9-1

® K.

WA RSN B i, SEOCIEER, 5% LT DR e
(1) HE&—ANF 5% 6003-2Z (GB/T 276) -
(2) #FEAT 71 O #4E, PR FFELAREEAME, WK 9-2.

Jo B T e AR

& 9-2 93
(4) W 9-4, P FEFTHM 6 A~ M4 BRET, HEURNEF,
(5) Wi 9-5, ¥ F 2 NhEIRET, ¥ Farei S e me, Fr HaURIRE.

‘b g

47



(6) Wi 9-6, #F K 24 M4 IRET. 2 MR SZILE SR, 2 ME.
(7) tnld 9-7, #¥ MUK THIT 19 2 MRETHUHE T EER e

&l 9-6
(8) ik 9-8, BT T
(9 M —FIRZ PR T METREH, BRI TR, BChk, s 9-9.
EE: SREPFRMZENTERINTA. WERE, EFaHEE.

> 4 / <
1 ~ / -
- ﬁ ~ /\\ l}
) " B I T X,
. o > ?
& 9-8 & 9-9
(10) JEFHS ST, EHmriR. SRGi FIRIFENRFE K m3EmE, SEHsgEe,

® HilE
LUEVN K N VP L L kAT
(1) MBI, MIK ORI
(2) EAANXMIA IR E DS, FUEEREREE, BUNLE .
ER: BRRIRE, FHERRE, BESESH/MLRS!
(3) 4K 9-10, FITJC/K LB g B b A v 2e e X 4k
(4) FERLE 22X IR UV B, REIE AL -
Bk EIRETEXR UV BRI HEH UV K.

& 9-10
48



Exploded View and Parts List
Guide Rail Assembly (B-52/ B-36)

136 ° é\

Note: The parts inside the dashed box A1 are
required for the installation after modifying the

rear rail, which are not needed for direct \.
installation. \>
The parts inside the dashed box A2 are 7

required for the B-52 model, not included with

\\ ’//
the B-36 model. 5 S

49



REF
101
102
103
104
105
106
107
108
109
110
111
112
113
114
115
116
118
119
120
121
122
123

REF
101

102
103
104
105
106
107
108
109
110
111

112
113
114
115
116
118
119
120
121

122
123

DESCRIPTION

Nylon limit block
Shoulder Screw M4x8
Flip Position Stop
Hex Screw M6x12
Copper Washer 3
Flip Position Stop Block
Square Nut

Set Screw M4x4
Front guide rail-52
Ball plunger @6x7

Pin 4x20

Ball screw M4x6
Safety Stop Locking Block
Safety Stop

Hex Screw M3x8
Copper Washer 4
Scale Stop LOW
Short Scale Support
Short Scale

Scale Stop (HIGH)
Scale Support-52
Long Scale-52

DESCRIPTION

Nylon limit block
Shoulder Screw M4x8
Flip Position Stop
Hex Screw M6x12
Copper Washer 3
Flip Position Stop Block
Square Nut

Set Screw M4x4
Front guide rail-36
Ball plunger @6x7

Pin 4x20

Ball screw M4x6
Safety Stop Locking Block
Safety Stop

Hex Screw M3x8
Copper Washer 4
Scale Stop (LOW)
Short Scale Support
Short Scale

Scale Stop (HIGH)
Scale Support-36
Long Scale-36

B-52 Parts List

c
o
=

NN G AN

N
N

S A2 N2 2NN OONDN

REF
124
125
126
127
128
129
130
131
132
133
134
135
136
137
138
139
140
141
142
143
144

DESCRIPTION

Nut M8

Spring Washer 8

Flat Washer 8

Set Screw M8x40
Rear Rail-52
Eccentric Square Nut
Right Lead Screw
Nuts M16x1.5
Connecting Rod
Nuts M16x1.5L

Left Lead Screw
Rear Extension Table Fixed
Set Screw M6x8
Rear Rail Locking Block
Set Screw M6x20
Set Screw M8x55
Set Screw M8x35
Hex Screw M6x16
Spring Washer 6

Flat Washer 6
Square Nut M6

B-36 Parts List

c
o
=

NN G ADAODDo®

—
N

A A N2 a2 NDNDNOONNDN

50

REF
124
125
126
127
128
129
130
131

132
133
134
135
136
137
138
139
140
141

142
143
144

DESCRIPTION

Nut M8

Spring Washer 8

Flat Washer 8

Set Screw M8x40
Rear Rail-36
Eccentric Square Nut
Right Lead Screw
Nuts M16x1.5
Connecting Rod
Nuts M16x1.5L

Left Lead Screw
Rear Extension Table Fixed
Set Screw M6x8
Rear Rail Locking Block
Set Screw M6x20

Set Screw M8x55

Set Screw M8x35
Hex Screw M6x16
Spring Washer 6

Flat Washer 6
Square Nut M6

NUM

NN DNDNDNOOW-_2" DN A Ao A

NUM

NNDNNMNDNPO-_2BANA A QA



Fence Assembly

269

51



REF
201

202
203
204
205
206
207
208
209
210
211

212
213
214
215
216
217
218
219
220
221

222
223
224
225
226
227
228
229
230
231

232
233
234
235
236
237

DESCRIPTION

Fence

Hex Screw M4x20

Upper Block of Handle
Rubber Limit Block

Lower Block of Handle
Bracket Locking Block

Hex Screw M4x12

Fence Body

Fence Locking Knob
Teflon Flat Washer

Fence Locking Block
Countersunk Screw M6x100
Fence Position Block

Set Screw M5x6

Rear Bracket Locking Block
End Cap

Rear Locking Knob

Set Screw M6x8

Hex Screw M5x5

Pull Rod Lock Nut (front)
Spherical Plain Bearing GE8C
Locking Swing Arm

Front Locking Block Seat
Set Screw M4x4

Support Block

Bearing 6003

Locking Handle

Hex Screw M4x40

Copper Bush

Hex Screw M6x20

Spring Washer 6

Rear Bracket

Rear Locking Swing Arm
Hex Screw M5x8

Hex Screw M5x12
Shoulder Screw D6x20-M5
Rear Locking Block

Fence Parts List

AL O WA A ODONN=2aAaN=2a AN a2 aNAON 2NN -

REF
238
239
240
241

242
243
244
245
246
247
248
249
250
251

252
253
254
255
256
257
258
259
260
261

262
263
264
265
266
267
268
269
270
271

272
273
274

52

DESCRIPTION

Bush

Spring

Nylon Cushion Block

Hex Screw M3x14

Spring Washer 5

Locking Rod

Bracket

Shoulder ScrewD8x40-M6
Pin 2x12

Handle Pin

Handle Shaft

Thin Flat Washer

Hex Screw M4x6

Locking Block

Shoulder Screw D6x25-M5
Set Screw M6x6
Adjusting Screw

Outer Shell

Hex Screw M5x25

Pin 10x30

Sealing Cover

Magnet

Set Screw M4x10
Eccentric Nut

Window

Slider

Fixed wheel cushion block
Roller

Roller Shaft(short)

Moving wheel cushion block
Roller Shaft(long)
Eccentric Shaft

Ball screw

Copper Bush
Encapsulation of Knob
Micro-adjustment Knob
Rod Sleeve

NUM

.'}.b_\.'}AA_\_\_\I\JI\J_\MAAAAS

-
N

NN N N N N T N U RN



Harvey Industries Co., Ltd

68-10 Suyuan Avenue, Jiangning District, Nanjing 211100, China
www. harveywoodworking. com

Harvey Industries International Inc.

10832 Ada Ave. Montclair, CA 91763, United States
TEL: 1-888-211-0397
E-mail: info@ harveywoodworking. com

B R BN FR A 7

Hh BT T 2 BT R X IR KIE68-10
www.harvey.cn









